
	 Nanofiltration 2022 Conference – Book of Abstracts / Desalination and Water Treatment 296 (2023) 175–296	 149



150 	 Nanofiltration 2022 Conference – Preface / Desalination and Water Treatment 296 (2023) 150–151

Nanofiltration 2022 Achalm, Reutlingen, Germany, 26–30 June 2022 — 
Introduction & Welcome

We made it! The Covid pandemic resulted in two postponements – from 2020 to 2021 and then 2022 – however 
these were needed for the book to be published (in August 2021, eventually) and the IAMT team to grow into the 
task of organising a conference. Two great team building weeks took place in lieu of the previous conferences. 

We are welcoming about 125 participants to the Achalm in Reutlingen, Germany. This town – Reutlingen – in the 
[...]
Y.A. Boussouga, B.S. Richards, A.I. Schäfer (Germany) ...........................................................................................................  234

Energy storage options for photovoltaic-powered membrane filtration systems  
for desalination of brackish water
B.S. Richards, A.I. Schäfer (Germany)........................................................................................................................................... 235

Author Index ............................................................................................................................................................................................. 236



Desalination and Water Treatment
www.deswater.com

doi: 10.5004/dwt.2023.29768

296 (2023) 157–238
	 June

1944-3994 / 1944-3986 © 2023 Desalination Publications.  All rights reserved.

Nanofiltration 2022: Principles, Applications and New Materials
26–30 June 2022, Achalm (Reutlingen), Germany

https://nanofiltration2022.iamt.kit.edu/

ABSTRACTS

I.	� Nanofiltration: Opportunities and Limitations for Water and 
Environment

The EU Globaqua project on multiple stressors in rivers under water scarcity 
and global change. Results of a reconnaissance study in selected European riv-
ers and the need for advanced water treatment solutions

D. Barceló
Catalan Institute for water Research, ICRA-CERCA, Girona, Spain and IDAEA-CSIC, Barcelona, Spain 
email: dbcqam@cid.csic.es, dbarcelo@icra.cat

Most ecosystems are exposed simultaneously to several stressors, in the so-called multiple-stress situation. Some 
stressors such as water scarcity can limit biodiversity and economic activities in entire regions. In addition of being a 
stressor on its own, water scarcity can drive the effects of other stressors acting upon river ecosystems. It leads to inter-
mittency in water flow, and therefore has implications for hydrologic connectivity, negative side-effects on biodiversity, 
water quality, and river ecosystem functioning. Water scarcity can amplify the effects of water pollution by reducing the 
natural diluting capacity of rivers Interactions between stressors may be exacerbated by climate change. For instance, 
warmer temperatures and reduced river flows will likely increase the physiological burden of pollution on the aquatic 
biota, and biological feedback between stressors (e.g. climate change and nutrient pollution) may produce unexpected 
outcomes. Degradation of drainage basins, destruction of natural habitats, over-exploitation of fish populations and 
other natural resources, or the establishment of invasive species, are factors whose impacts combine and may give rise 
to synergistic effects, especially during periods of water shortage. The effects of these stressors are very relevant for the 
chemical and ecological status of water bodies as well as for the sustainability of ecosystem services they provide

Water scarcity is a key stressor with direct and indirect effects. The relevance of water scarcity as a stressor is most 
important in semi-arid regions such as the Mediterranean basin, characterized by highly variable river flows and the 
periodic occurrence of low flows and even no-flows. Climate change previsions forecast an increase in the frequency and 
magnitude of extreme events. Although extremes are part of the normal hydrologic behaviour in Mediterranean-type 
rivers, many already show a consistent trend towards decreased discharge.

This presentation will show different examples on the risk of emerging contaminants, nanomaterials and microplas-
tics in Mediterranean river catchments affected by water scarcity. For example, the   relevance of environmental factors 
(light, temperature, water flow) and chemical stressors (nutrients, pharmaceuticals, endocrine disruptors, pesticides, 



158 	 Nanofiltration 2022 Conference – Book of Abstracts / Desalination and Water Treatment 296 (2023) 157–238

perfluorinated compounds and heavy metals) in the structure and functioning of epilithic biofilms in several Mediter-
ranean watersheds, Ebro, Guadalquivir, Jucar, Llobregat and Evrotas, and others like Adige and Sava will be shown. 
Stressors co-occur and interact in specific manners, and the respective relevance of one or another in the response of the 
biota may be altered also by the flow regime.

As major conclusions of this reconnaissance study shows that under extreme events pollutants effects on the biota are 
more relevant that under regular river flow conditions. Flash -flood events will mobilize pollutants from sediments with 
an increase of bioavailable chemicals in the surface river. Under water scarcity there are combined effects of stressors, 
chemicals and water flow, affecting biota. Lastly, wastewater treatment plants (WWTPs) discharges affect river macro-
invertebrate river biodiversity and pollutants discharged are bioaccumulated in fishes. 

To overcome pollution problems in rivers under climate change effects, new solutions are required to improve river 
water quality and quantity like the use of advanced water treatment options.  The thing is that conventional WWTPs 
were not designed to remove some organic compounds such as emerging pollutants. A wide array of micropollutants 
are usually found in WWTP effluents, so there is a need to develop and evaluate alternative treatments which could be 
efficient for their elimination. In short, several advanced treatments such membrane bioreactors (MBR), nanofiltration/ 
ultrafiltration, reverse osmosis, eco-friendly- technologies likes algal-based solutions and advanced oxidation processes 
like photocatalysis that could improve the removal of many emerging pollutants and thereby diminish their presence 
in surface waters. An overview of the different water treatment technologies with practical examples will be reported. 
Lastly by improving the water treatment the river water will be   less toxic   on the biota downstream. By doing this we 
are providing an additional source for different reuse options, like agriculture or groundwater recharge being one of 
the mitigation strategies against climate change and water scarcity.

Plastic litter as raw material (source) for wastewater treatment and a fresh re-
port from the Danube challenge https://www.cleandanube.org/?lang=en

A. Fath*, R. Bosch
Furtwangen University, Faculty of Medical Life Sciences 
*Corresponding author: Andreas.Fath@hs-furtwangen.de

Plastic use continues to increase worldwide. Most of these plastics are only single used plastics. From1950 until 2015 
8.3 Billion tonnes of Plastic were produced. After the use of these polymer products they end up mainly in land fill (79%). 
Only 9% are going to be recycled and the remaining 12%are combusted. Extrapolating the production rates of synthetic 
polymers, a worldwide mass of 34 billion tonnes will be produced until 2050. According to this development marine 
litter is ever increasing and consists of up to 80% of plastic. Accu-
mulation of plastics due to its land based and maritime disposal 
is therefore recognized as one of today’s major marine and within 
waters quality problems.

Without a dramatic increase of the worldwide recycling ratio of 
plastic products the negative effects on aquatic life and ultimately 
on human health at the end of the food chain can’ t be reversed.

In nature anthropogenic debris have the potential to attract some 
of the pollutants from the chemical cocktail in river or marine wa-
ters. In addition to the ingredients of the debris itself the adsorbed 
pollutants can transfer from debris to fish, bivalves, shellfish etc. 
upon ingestion.

This contribution uses the adsorptive effect of small plastic litter, 
the so called microplastic, in order to remove chemicals from pol-
luted waste water. The micoplastic filters are generated in a simple 
way using Makroplastic litter by disolving the material and direct 
precipitation in a second solvent. Applying this low cost process 
microplastic particles with very high surface areas can be produced (Fig. 1).

The low energy input in this process is considered as central economic criteria when it comes to recycling. As long 
as it is cheaper to produce petrol based plastic, instead of recycling plastic, there will be no increase of the recycling rate 
without legal regultions. Economic incentives are needed.

Keywords: Membranes; X-ray; Synchrotron; Imaging; Advanced characterization

Fig. 1. SEM Image of a PA12 Micorplasticparticle



	 Nanofiltration 2022 Conference – Book of Abstracts / Desalination and Water Treatment 296 (2023) 157–238	 159

Membrane technology in German water treatment: overview and historic 
development

P. Lipp*, S. Egner
 TZW: DVGW-Technologiezentrum Wasser, Karlsruhe 
*Corresponding author: pia.lipp@tzw.de;

Membrane technology is used in German water treatment for two main purposes: removal of particles, turbid matter 
and microorganisms by microfiltration (MF) or ultrafiltration (UF) and removal of dissolved solids (e.g. salts, natural 
organic matter, micropollutants) by nanofiltration (NF) or low pressure reverse osmosis (LPRO). 

Since 1998 more than 300 MF/UF-plants with a total capacity of 30,000 m³/h were installed in water works of the 
public drinking water supply. Raw water resources are surface waters (river, lake, dam) and spring waters or well waters 
that are influenced by surface waters. 

Most membranes do not remove substances selectively: MF/UF membranes remove particles larger than their pore 
size, NF/LPRO membranes remove substances larger than their molecular weight cut-off. 

If coagulants are dosed into the feed of UF plants, it is possible to remove dissolved organic matter, such as humic 
substances as they are caught in the flocs formed with the coagulant and then being removed by sieving. The same prin-
ciple also works for the removal of arsenic ions and other heavy metals. A couple of UF plants are operated especially 
with this objective. 

The main application of NF/LPRO in Germany is softening of ground waters exhibiting a rather high hardness. A 
survey in 2021 showed that there are around 80 to 90 NF/RO-plants in operation or under construction in public drinking 
water supply in Germany with a total capacity of about 10,000 m³/h [1]. However, there is a lot of discussion about using 
these processes for the removal of micropollutants, as there are some major drawbacks: the required usage of antiscal-
ants and high concentrations of salts and micropollutants in the concentrate make its discharge into the environment 
complicated as authorities are uncertain how to deal with these issues. Within the research project “KonTriSol” different 
approaches to challenge these issues are being tested, e.g. the post-treatment of concentrates or strategies to minimize 
antiscalant-usage (closed circuit reverse osmosis).

Keywords: Membrane filtration; Drinking water treatment; Historic development

References
[1] 	 https://kontrisol.de/wp-content/uploads/2021/07/Status-quo_verfahrenstechnische-Optionen_Abschlussbericht_AP1.pdf

Gravity-driven membrane filtration as nanofiltration pre-treatment:  
Effect of space reduction for biofilm growth and second-life membranes on flux 
performance and biopolymers removal

D. Stoffela, N. Derlona, J. Trabera, C. Staaksb, M. Heijnenb, E. Morgenrotha,c, C. Jacquin2*

aEawag, Swiss Federal Institute of Aquatic Science and Technology, 8600 Dübendorf, Switzerland  
binge-DuPont , Flurstraße 27, 86926 Greifenberg, Germany 
cETH Zürich, Institute of Environmental Engineering, 8093 Zürich, Switzerland

*Corresponding author: celine.jacquin@eawag.ch

Biopolymers (proteins and polysaccharides) play a major role in nanofiltration fouling. As biopolymers are poorly 
removed by conventional ultrafiltration (20-40% removal) but could be biodegraded by biofilm-membrane composites, 
a pre-treatment by gravity-driven membrane (GDM) filtration could be a strategic approach to improve nanofiltration 
performances. However, successful implementation requires to address two main challenges: (1) increase the GDM 
process compactness and (2) reduce GDM membrane capital expenditures (CAPEX). In the present study, we showed 
that the lower the space available for biofilm growth, the lower the flux of GDM filtration. For compact membrane ge-
ometry, i.e., inside-out hollow fiber membranes, we observed that maintain stable fluxes was only possible with biofilm 
basal layer destabilization via a mechanical biofilm growth control (daily gravity-driven backwash). The biofilm growth 
control strategy led to limited production loss (3%) and didn’t impact the CAPEX and operation costs, given that the 



160 	 Nanofiltration 2022 Conference – Book of Abstracts / Desalination and Water Treatment 296 (2023) 157–238

backwash was gravity-driven. We therefore demonstrated that GDM filtration with compact membrane geometry was 
feasible. In addition, we showed that it was possible to considerably reduce membrane CAPEX using second-life mem-
branes, i.e., recycled membranes from the drinking water industry, without decreasing the process performances. These 
membranes only had a flux 13  lower than new membranes. With calculations, we quantified that the use of second-life 
membranes would drop membrane CAPEX by 79.2% and 29.9  in comparison to GDM filtration with new membranes 
and to conventional ultrafiltration, respectively. Finally, we systematically studied the long and short-term effect of 
removal of different amount of biofilm on the biopolymer elimination by GDM filtration with second-life membranes. 
Irrespective the amount of biofilm removed by the backwash, the biopolymers were eliminated by 65%, showing that 
implementing GDM filtration with second-life membranes and daily gravity-driven backwash is a promising approach 
for nanofiltration pre-treatment.

Keywords: 	 Nanofiltration pretreatment; Gravity-driven membrane filtration; Limited space for biofilm growth; Mem-
brane capital expenditures

Recent advances of emerging pollutant mitigation in decentralized wastewater 
treatment processes: Potential of nanofiltration

S. Hube, B. Wu*
Faculty of Civil and Environmental Engineering, University of Iceland, Hjardarhagi 2-6, IS-107, Reykjavik, Iceland 
*Corresponding author: wubing@hi.is

Emerging pollutants (such as micropollutants, microplastics) present in wastewater are of rising concern because 
their release can affect the natural environment and drinking water resources. In this decade, with increasing numbers 
of small-scale decentralized wastewater systems globally, the efforts on investigating emerging pollutant mitigation in 
the decentralized wastewater treatment processes has dramatically increased. This presentation aims to provide a com-
prehensive review on the mitigation efficiencies and mechanisms of micropollutants and microplastics in single-stage 
and hybrid decentralized wastewater treatment processes. As illustrated in previously documented studies, hybrid 
wastewater treatment facilities could display better performance compared to stand-alone facilities. This is because the 
multiple treatment steps could offer various microenvironments, allowing incorporating several mitigation mechanisms 
(such as sorption, degradation, filtration, etc.) to remove complicated emerging pollutants. The factors (such as system 
operation conditions, environmental conditions, wastewater matrix) influencing the removals of emerging pollutants 
from wastewater have been evaluated in terms of various treatment processes. In particular, nanofiltration based small-
scale treatment facilities for water reclamation will be further discussed. Nevertheless, there is still very limited research 
work relating to synergised or conflicted effects of operation conditions on various emerging pollutants naturally pres-
ent in the wastewater. Meanwhile, effective, reliable, and rapid analysis of the emerging pollutants in the complicated 
wastewater matrix is still a major challenge.

Keywords: Decentralized wastewater treatment; Microplastics; Micropollutants; Mitigation mechanisms